Monterey Blower Accessory

MODEL 2901

Rﬁzenr:i)r::re Description Part Number

1 Screw - #8Ax 3/8 (8) Ea

2 Blower Grille 9Co9

3 Screw - #8Ax 3/8 (8) s

4 Screw - #10 x ¥% o

5 Toggle Switch P320911A
6 Wire Bridle P320912
7 Flat Washer - #10-31 (2) *ER

8 Machine Nut - #8-32 wiWasher (2) K

9 Blower Body 9Cc102
10 Motor Mount Grommet (2) P321078
11 Strain Relief Bushing i

12 Fan Switch P323097
13 Screw - #8-18 x 1/2" sl

14 Motor P320905
15 Fanh Blade P320907
16 Orifice Plate 90121
17 Junction Box Cover 9B161

MODEL 2907

RNe:enZ%necre Description Part Number
1 Blower Grille 9Cco9
2 QOrifice Plate 9B246
3 Wire Assemblies 9B248
4 Blower and Motor P323076
5 Heat Sensor Wire Assembly P320912
6 Junction Box Cover 9A483
£ Fan Switch P323080
8 Blower Body 9B249
9 Heat Sensor Switch P323097




Direct-Vent Wall Furnace

Model Numbers: 1403821, 1413821, 1433821, 1453821, 1403822, 1413822, 1433822, 1453822

CABINET PARTS

1403821 1403822
Reference e 1413821 1413822
Number Description 1433821 | 1433822
1453821 1453822
1 Face Panel 4309 4309
2 Combustion Chamber Shield 8AT2 8AT72
3 Combustion Chamber 8B77 8B77
4 Flue Tube Gasket (2 Required) P147001 P147001
5 Inner Casing 8B62 8B62
6 Air Inlet Gasket P147000 P147000
T Air Inlet Shield (Standard Maximum 2" Thick Wall) 6C54-1 6C54-1
8 Vent Cap 9306 9306
9 Air Inlet Collar (Standard Maximum 9" Thick Wall) 6C60 6C60
10 Flue Extension (Standard Maximum 9' Thick Wall) 6A193 6A193
1 Mounting Spacer Plate 8B64 8B64
12 Air Inlet Gasket P121800 P121800
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Direct-Vent Wall Furnace

Model Numbers: 2203831, 2213831, 2233831, 2253831, 2203822, 2213822, 2233822, 2253822

CABINET PARTS

2203821 2203822
2 2213821 2213822
R:ferebnce Description 2233821 2233822
umper 2253821 2253822
1 Face Panel 4313 4313
2 Combustion Chamber Shield 6B149 6B149
3 Flue Tube Gasket (2 Required) P147001 P147001
Flue Extension {Standard Maximum 9"
4 Thick Wall) SAS! ol
£ Air Inlet Gasket P147000 P147000
Air Inlet Collar (Standard Maximum 9"
6 Thick Wall) 6C60 6C60
7 Mounting Spacer Plate 6C66 6C66
Air Inlet Shield (Standard Maximum 9" 2 5
8 Thick Wall) 6C54-1 6C54-1
9 Vent Cap 9306 9306
10 Inner Casing 6020 6020
1 Air Inlet Gasket (2 Required) P121800 P121800
12 Combustion Chamber 6304 6304
13 Leg Cover Plate 6B25 6B25
14 Bottom Heat Shield - -
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